i

1

Tl
|
- S h__.'
el | e
= a8

-

IR .

POLICY BRIEF

INTEGRATION OF TADOX®
TECHNOLOGY TO ACHIEVE NET ZERO
IN TEXTILE WASTEWATER TREATMENT:
POLICY RECOMMENDATIONS BASED

ON PILOT STUDY IN A CETP

Dr Nupur Bahadur

ST i HaTea NARAMI @ THE ENERGY AND

MINISTRY OF TAMLE REsOURCES INSTITUTE
AL SHAKTI yﬂ“QL Creating Innovative Solutions for a Sustainable Future




©The Energy and Resources Institute 2024

The material in this publication is copyrighted. Content from this discussion paper may be used for non-commercial
purposes, provided it is attributed to the source. Enquiries concerning reproduction should be sent to the address: The
Energy and Resources Institute, Darbari Seth Block, India Habitat Centre, Lodhi Road, New Delhi - 110 003, India
[...]
TADOX® Technology is proposed to be implemented as a
retrofittable solution at pre-biological treatment stage of
the existing 1.55 MLD CETP, which is expected to reduce
load on RO and tertiary treatment and make Zero Liquid
Discharge (ZLD) compliance of CPCB, Govt. of India,
archivable, sustainable, economically viable, acceptable
and compliant. This is 1% of its kind demonstration in the
World of UV-Photocatalysis based Advanced Oxidation
Technology for treatment of Textile Effluent in a CETP at
20 KLD capacity.

In order to find out the benefits of TADOX® Technology
integration to help achieve ZLD compliance in existing
system as compared to ZLD implementation alone in the
existing system, Life Cycle Assessment (LCA) was carried
out. Thus, three scenarios are presented for study as
follows:

1. Scenario 1: Existing CETP (Control)
2. Scenario 2: Existing CETP + ZLD

3. Scenario 3: Existing CETP + TADOX® integration at pre
biological + ZLD

From Life Cycle Assessment (LCA) results, in line with ISO

14040 and ISO 14044 standards, for the Existing System

(Scenario 1), the Total CO, Equivalent is calculated to

be 13.3 tCOZe/m3, which is expected to increase to

INTEGRATION OF TADOX® TECHNOLOGY TO

ACHIEVE NET ZERO IN TEXTILE WASTEWATER TREATMENT: 1

POLICY RECOMMENDATIONS BASED ON PILOT STUDY IN A CETP



34.7 ’cCOZe/m3 if ZLD is implemented in the Existing CETP
(Scenario Il) where inadequate treatment is taking place
and the CETP is non-compliant. However, if TADOX®
Technology is integrated at pre biological stage followed
by ZLD Plant at the tertiary stage (Scenario Ill) then the
Total co, Equivalent is calculated to be 23.6 tCOZe/m3,
representing a 32.11% reduction from Scenario Il. Hence
this highlights TADOX®'s role in lowering the Global
Warming Potential (GWP) of treated water, which is crucial
for scaling up capacities to meet the textile industry’s
increasing demands while adhering to environmental
regulations.

Operational determined to be
approximately INR 100/m?3, resulting in a comprehensive
ZLD cost of about INR 220/m?3. This is a significant
reduction from the conventional ZLD systems’ cost
of INR 400/m?3. Furthermore, integrating renewable
energy sources like solar power could amplify TADOX®'s
sustainability and reduce operational expenses further
by up to 40%, steering it towards a net-zero energy

solution. Also it will address the concerns of various

expenses were

2 POLICY BRIEF

Textile Associations who want to implement ZLD but
fear of its cost implications.

Hence the study recommends policy shifts to encourage
AOP adoption like TADOX®, ZLD guideline revisions to
include TADOX® use, and renewable energy integration
within treatment systems. These actions, aimed at the
major Regulatory Body like the CPCB and SPCBs in
the Country, which are crucial steps toward fostering
sustainable industrial frameworks. Also this initiative
would strongly support the industry’s shift towards
sustainable wastewater management practices, offering
a viable solution for meeting ZLD requirements in
National Mission like Water Vision@2047 and ‘Namami
Gange, where the core objective of rejuvenation of rivers
and in particular achieving the goal of ‘Nirmal Dhara, the
‘Unpolluted Flow’ will be achieved.

Thus the Textile & Coloration Industry has a huge
responsibility of balancing economic development with
environmental stewardship for ensuring the long-term
sustainability and growth of the sector.




1. Indian Textile Industry: Meeting Economic,
Environmental and Sustainability Challenges

The Indian Textile Industry plays a very crucial role in
Country’s economic development and accounts for 2.3%
of its GDP, 13% of its industrial production, 12% of its
exports, 4% share of the global trade and provides direct
employment to approximately 45 million people. At the
same time, the textile and dyeing industry is exceptionally
water-intensive, for processing textile materials. It is
estimated that about 1.6 million Liters of water is used
daily for processing 8,000 kilograms of textile materials.
The water requirements for textile manufacturing
vary depending on the specific processes and types of
products.

Also this industry is attributed to almost 20% of all
freshwater pollution with release of harmful chemicals

and dyes into the environment, posing a severe threat to
aquatic life, environment and ecosystem. ‘Bleeding Rivers’
is what often quoted in the media with a distressing and
alarming situation in many local rivers like the Hindon in
Ghaziabad, UP, the Cooum river in Chennai and Noyyal
river in Tirupur in Tamil Nadu, the “blue” Bandi river in Pali
and Loni river in Balotra in Rajasthan etc. Ultimately this
pollution through tributaries reaches the river basins of
the Country like the Ganga, the Cauvery and others. Thus
Textile Industry has a huge responsibility of balancing
economic development with environmental stewardship
for ensuring the long-term sustainability and growth of
the sector.

INTEGRATION OF TADOX® TECHNOLOGY TO

ACHIEVE NET ZERO IN TEXTILE WASTEWATER TREATMENT: 3

POLICY RECOMMENDATIONS BASED ON PILOT STUDY IN A CETP



2. Status of Textile Wastewater Treatment & Need for
Integration of Advanced Oxidation Technology

Textile Wastewater Treatment faces many issues however
the most challenging is the removal of colour and
chemicals, which are organic in nature with complex dyes
and pigments, which bring in toxicity and impacts the
biological treatment making is shock prone and leading
to inadequate treatment. Further when this inadequately
treated coloured water goes as the feed for tertiary
treatment, involving RO leads to chocking and biofouling
of membranes and create associated problems of higher
CAPEX and OPEX. RO reject further goes to a few cycles
of Multi Effect Evaporators (MEE) and its reject goes for
further drying and in many instances MEE Condensates
still have colour. Thus the main problem of colour and
organics does not seems to end, making ZLD and the
overall wastewater treatment and management highly
resource and energy intensive and hence unsustainable,
unacceptable, unaffordable and non-compliant. The
Large industrial houses could still afford tertiary treatment
to achieve ZLD, whereas the MSME sector is left with
limited choice of discharging the inadequately treated
coloured water to drains and to natural water bodies
ultimately reaching rivers. Moreover, such a resource
and energy intensive nature of wastewater treatment in
textile industry contributes to GHG emissions and Climate
Change and ultimately impacts the Life Cycle of ETP and
CETP.

Hence in order to address the major issue of colour and
curb point source pollution, mitigate associated climate
risks and quantify environmental footprint it is vital to
integrate in current systems, certain novel approaches
and advanced technologies which could help in
addressing these gaps and challenges. It is in this pursuit,
The Energy and Resources Institute (TERI), New Delhi,
has developed a novel technology called TERI Advanced

4 POLICY BRIEF

Oxidation Technology (TADOX®), which provides
treatment of wastewater streams containing high colour,
high Chemical Oxygen Demand (COD), Biochemical
Oxygen Demand (BOD), Total Oxygen Demand (TOC),
dissolved organics, non-biodegradable and Persistent
Organic Pollutants (POPs) present in effluents of grossly

polluting industries like textile and dyeing.

About TERI's TADOX® Technology

TERI Advanced Oxidation Technology
(TADOX®) is wunder TERIs Patent
(grant awaited) and also under
various categories of Trademark
with the Trademark Office, Govt.
of India. TADOX® involves UV-TIO,
Photocatalysis as an Advanced
Oxidation Process (AOP), where nano-
TiO, powdered material is mixed in primary treated
effluent, given contact time, aeration and passed
through a Photocatalytic Reactor (PCR) where effluent
is exposed through suitable UV Light radiations leading
to generation of hydroxyl radicals which oxidatively

degrade and mineralize targeted organic pollutants and
dye molecules present in the effluent stream and thereby
remove colour, as illustrated in Figure 1a.

The used nanomaterial is separated at source and reused
up to a few months with same efficiency. Thus, the
overall process of TADOX® Technology involves novel
approaches which make use of very less amount and less
number of chemicals leading to much reduced quantum
of sludge, preventing secondary pollution and provide
highly resource and energy efficient treatment. Two
stage process of TADOX Technology is represented with a
Process Flow Diagram in Figure 1b.




Hy Pollutant C

¢ Hy
r|4 -3 P‘J or
N +
P g
uv NH s- NH'
o, HC” @U “CHy
o
N

Reduction

»
Conductiol 0.~ E
Band & " N
4 g @l
HyC. o CH
Eg _§ B S S e
o b en
Vatance OH" = HJEL + Demethylation ¢ P
Band @ a . / i
CHy+HO' \
Oxidation HG—CHy

H{
N
H,O /@ j:j\
2 HN S NH,
+

HO. 02‘ L splitting bond
©\ ' ©+ ©\
SOH ¢ NH, oh

COa, Hz0, NH, ", NOy ', 80,7, GI

Figure 1a: TADOX® involves UV-Ti02 Photocatalysis as an Advanced Oxidation Process degrading dye and
organic pollutants

STAGE | e STAGE Il
‘:@k Recirculation
- \ e

N\L Pump 1 Pump 2
\/

i ( . l
Z g Z Z Z* “““ B Photocatalytic —»@ Nanomaterial

Reactor Recovery
) Pump 3 Unit

Collection cum  Primary
Equalisation  Treatment

Nanomaterial Mixing

P

Tank cum Tank
Settling
Tank @
Proc_ess Air Recovered Treated Water
Residue Blower Nanomaterial

Figure 1b: Process Flow Diagram of TADOX® Technology (patented by TERI)

INTEGRATION OF TADOX® TECHNOLOGY TO
ACHIEVE NET ZERO IN TEXTILE WASTEWATER TREATMENT:

POLICY RECOMMENDATIONS BASED ON PILOT STUDY IN A CETP



3. Field Implementation of 20 KLD TADOX® plant in Textile cluster CETP

3.1 Project Introduction

The Energy and Resources Institute (TERI) developed
a novel technology for wastewater treatment called
TADOX® the TERI Advanced Oxidation Technology, which
was developed during 2017-2020 through funding
support of DST-Water Mission, Water Technology Initiative
(WTI) Program of the Ministry of Science and Technology,
Government of India (Gol). In 2020, TADOX® Technology
was selected by the National Mission for Clean Ganga
(NMCG), Ministry of Jal Shakti, Government of India for
the river Ganga rejuvenation under ‘Namami Gange'
National Mission. 1%t funded project given to TERI was a
Textile & Hosiery Park in a CETP in Rooma Industrial Area
of Kanpur Dehat, UP under UPSIDC.

3.2 Project Site & Current inadequate
Treatment

Google Earth image of the CETP site at Rooma, Kanpur,
UP, India is provided in Figure 2.

This textile cluster is home to 11 large cotton and hosiery
dyeing and finishing units, which generate around 0.55
MLD of wastewater. To reduce the pollution load, all 11
units have installed their own Primary Effluent Treatment
Plants (PETPs), before wastewater enters the CETP. The

S

Figure 2: Googl

6 POLICY BRIEF

sludge generated from the CETP is around 6-7 Tonnes per
month. The CETP uses a conventional treatment process
which includes a screen chamber and collection sump
that leads to an equalization tank. This design allows for a
regulated flow into primary treatment stages where lime,
ferrous salts, and alum are introduced through flash mixer
units, followed by poly aluminium chloride to facilitate
coagulation. The effluent is then directed to a tube settler,
separating the supernatant from primary sludge, which
is subsequently stored for landfill disposal. The clarified
supernatant undergoes further processing in a biological
facility employing aeration
techniques, followed by multigrade and activated-
carbon filtration. The filtered water is channelled into
irrigation systems, while the remaining sludge is pressed
and repurposed as manure. The CETP has a design
capacity of 1.55 MLD, which can handle the current and
future wastewater generation of the cluster. The average
running load of the CETP is 0.75 MLD, indicating that
the plant is being operated at around 50% capacity. This
leaves enough room for handling any potential increase
in wastewater generation in the future. The CETP is not
meeting the discharge standards and through a Canal the
inadequately treated effluent is being discharged into the
holy river Ganga, as depicted in Figure 3 below.

treatment extended

ADOX Plant

e Earth image of the CETP site at Rooma, Kanpur, UP, India




pH: 7.38
Colour(Hazen): 406.5
Turbidity (NTU): 16.39
TSS (mg/L): 101.6
TDS (mg/L): 5295.6
BOD (mg/L): 269.0
COD (mg/L): 1344.1

Collection and Equalisation Tank IJ—> FIashMixerTankl

Discharge to Ganga Uq—

Multi Grade Filter/
Activated Carbon Filter

pH:11.1

Colour (Hazen): 101.0
Turbidity (NTU): 2.07
TSS (mg/L): 29.0

TDS (mg/L): 5805.6
BOD (mg/L): 145.0
COD (mg/L): 1236.5

Tube Settler

—»  Biological Treatment

.

Secondary
Settling Tank

\Se—

——

Sump Well | €«——

N S—

J—

i

CONCLUSIONS:

« 4 Stage Treatment

« Inadequate
treatment

- Taking 48 hours and
still having issues of
colour, COD and TDS

- No tertiary treatment

Colour (Hazen): 300.0
Turbidity (NTU): 42.6
TSS (mg/L): 58.5

TDS (mg/L): 5614.0
BOD (mg/L): 30.0
COD (mg/L): 629.0

4

pH:7.18 —_—

= pH:7.23

Colour (Hazen): 293.5
Turbidity (NTU): 19.7
TSS (mg/L): 57.0

TDS (mg/L): 5619.5
BOD (mg/L): 30.0
COD (mg/L): 672.0

Figure 3. Current treatment which is inadequate and leading to pollution in river Ganga

3.3 Project Objectives

In order to demonstrate TADOX® technology for the 1
time in real field conditions of a textile CETP, a 20 KLD Pilot
Plant was commissioned with the following objectives:

(I) To establish, optimize and demonstrate treatment of
Textile Wastewater using end-to-end TADOX® technology
with an onsite 20 KLD pilot plant;

(I) Treated water aimed to achieve color <50 Hazen,
COD <250 mg/L with improved biodegradability using
TADOX® alone.

3.4 Project Execution

TERI (The Energy and Resources Institute) being the
patentee TERI Advanced Oxidation (TADOX®) Technology
bagged the project from the Client and signed a

Subcontract Agreement with M/s Perfact Advanced Water
Solutions Pvt Ltd, Delhi (PAWS), Delhi, for Design, Supply,
Installation, Testing and Commissioning (DSITC).

3.5 Plant inauguration and Commissioning
stage

The 20 KLD pilot plant was commissioned on 6" Feb 2023
and formally inaugurated on 17" Feb 2023 by Shri G Asok
Kumar, IAS Director General (DG), NMCG in presence of
NMCG team, Rooma Pollution Control Association (RPCA)
and its members, PAWS and TERI teams as depicted in
Figure 4.

After successful commissioning of the plant, samples
were drawn from the equalisation tank and final treated
water tank and were analysed at an accredited laboratory
as shown in Table 1 and Figure 5.

INTEGRATION OF TADOX® TECHNOLOGY TO

ACHIEVE NET ZERO IN TEXTILE WASTEWATER TREATMENT: 7

POLICY RECOMMENDATIONS BASED ON PILOT STUDY IN A CETP



Figure 4: 20 KLD Plant (Left) inaugurated by Director General (DG), NMCG on 17th February 2023

Table 1: Water quality characteristics of the Raw water and TADOX® treated effluent as analysed on 17 February 2023

Parameters (Units) | Raw Effluent from Tadox® Treated Water % Change
Equalization Tank
1 pH 8.5 8.1 -
2 BOD (mg/L) 112 40.6 64
3 COD (mg/L) 1000 256 75
4 Colour (Hazen) 2243 44 98

Analysis done by Prakriti Environmental Solutions Pvt Ltd, Lucknow (NABL and MoEFCC recognised laboratory as per

ISO/IEC 17025:2017)

M . o T

Figure 5: Samples of Raw water and TADOX® Treated on 17" Feb 2023

3.6 Performance Guarantee Test Run of
the Plant

After continuous operation of the plant for more than 6
months,on 09" August 2023 NABLaccredited Government
lab of Council of Scientific and Industrial Research - Indian
Institute of Toxicological Research (CSIR-IITR) Lucknow,
UP analysed the untreated effluent and TADOX® treated
samples as per ISO/IEC 17025: 2017. From the test report,
the percentage removal was calculated and was found
removal of TSS by 97%, Oil and Grease by 92.3%, COD by
94.5% and BOD by 96.5%. The Techno Economic feasibility
data showed an average electrical energy consumption
of 8.37 kWhr/m? and an average cost of treatment of INR
100 /m3. Detailed characterization is shown in the Table 2
and samples depicted in Figure 6.

8 POLICY BRIEF



Table 2: Water quality characteristics of the Raw water
and TADOX® treated effluent as analysed on 9% August

2023
S. No. | Parameters Raw Effluent | Tadox® | %
(Units) from Treated | Change
Equalization | Water
Tank
1 pH 8.6 7.8 -
2 TSS (mg/L) 270 6 97.8
Oil and Grease 31.2 24 923
(mg/L)
4 COD (mg/L) 990 54.4 94.5
BOD (mg/L) 3125 11 96.5
6 Colour (Hazens) 1249 22.33 98.2

2023

£ ;o —
Figure 6: Samples of Raw water and TADOX® Treated on 9'" August

3.7 Key Conclusions from the Field Pilot

Implementation

1. Performance Metrics, Operational Duration and
Volume Treatment:

The plant cumulatively treated around 2 MLD
(2139 m®) over a total operational period of
almost 8 months.

Flow Rate and Efficiency: The plant maintained
an average flow rate of 1070 litres per hour. The
energy consumption was remarkably low at 8.37
kWh/m3, with the total cost of treatment being
INR 100/m>.

Quality of Treated Water: The treated water
consistently met the standards for downstream
biological treatment. Specifically, the plant
achieved a Chemical Oxygen Demand (COD) of
less than 250 mg/L and a color intensity of less
than 50 Hazens, aligning with the project’s o
bjectives for a 20 KLD onsite plant.

. Techno-Economic

. Sludge Quantity & Quality Assessment:

The average sludge generated from end-to-

end TADOX® Process was around 0.20 Kg/m? as
against 30-40 Kg/m?.

Studies on the primary sludge generated from
TADOX® were carried out as per Schedule | of the
Hazardous and Other Waste Management Rules,
2016 (HoWM 2016) wherein 88 parameters

were studied as per TCLP (Toxicity Characteristic
Leachability Protocol) studies. The results
showed that sludge is nontoxic as per the rules.

. Nanomaterial Use and Reuse:

Scanning Electron microscopy (SEM), Energy-
dispersive X-ray analysis EDAX studies were
carried out for the characterization of spent
nanomaterials. The results showed that the
catalyst was stable for reuse for up to 3 months
with continuous operation without reduction in
performance efficiency. Thus it further reinstates
the fact the overall TADOX® Process led to very
less use of chemicals in the entire process.

Assessment and Process

Optimization:

Cost and Energy Efficiency: The technoeconomic
assessment indicated that the plant operation
was cost-effective with minimal energy
requirements, and these metrics are expected to
improve with scale of economy.

TADOX Optimization: The pilot plant successfully
implemented TADOX® optimization for treating
RPCA Textile effluent, achieving the desired
reductions in COD, BOD, and color at the
proposed stages.

. Plant Performance and Engineering:

Consistency and Reliability: The plant’s
performance was consistent, reliable, and largely
independent of manual intervention.

UV Lamp Efficacy: The use of UV lamps proved
resilient in treating effluent.

Engineering and Execution: The design
engineering and onsite execution were
exemplary, requiring minimal modifications
from the original design and operation by semi-
skilled staff.

Plant Capacity: The pilot plant effectively ran to
its full capacity of treating 20 KLD.

INTEGRATION OF TADOX® TECHNOLOGY TO

ACHIEVE NET ZERO IN TEXTILE WASTEWATER TREATMENT: 9

POLICY RECOMMENDATIONS BASED ON PILOT STUDY IN A CETP



4. Zero Liquid Discharge (ZLD) Compl

lance

The Central Pollution Control Board (CPCB), Govt. of India
in 2015 released guidelines for implementing Zero Liquid
Discharge (ZLD) in 17 water polluting industries, including
textile and dyeing with the objective to address concerns
about the indiscriminate use of water, its insufficiency,
and issues related to wastewater disposal and river
pollution. ZLD involves the installation of facilities and
systems that enable absolute recycling of permeate
and the conversion of solute into solid residue through
concentration and thermal evaporation. ZLD is mandated
for textile units with daily effluent discharge of more
than 25 m3/day and for all units in clusters, regardless of
their wastewater discharge. From these field pilot studies
following are major conclusions:

e TADOX® Technology alone was capable to achieve
desired parameters of colour <50 Hazen, COD <250
mg/L with improved biodegradability, enabling
biological treatment system shock proof.

TADOX® plus biological is expected to further improve
BOD and COD and reduces load on RO and tertiary
treatment.

Also permeate may be expected to be completely
reusable for high end applications in process.

TADOX® Technology could be implemented as a
retrofittable solution having integrated approach at pre-
biological treatment stage of the existing 1.55 MLD CETP.
The proposed scheme is figuratively described as follows
in Figure 7.

s

Collection and Coagulation-

homogenization
(Equalization tank)

Wastewater

Direct reuse
(Sales to
members) About 50%
of the flow
is directly

usable

Flocculation

(Innovative chemical

treatment)

Settling
(Tube settler)

-

TSS and fines
removal
(Ultrafiltration)

Wastewater requiring TDS management

Polishing
(Activated Carbon, Biological
Multi Grade Filter, treatment (Bio

and Upflow Filter) land 1)

J

-

N

4

~

TDS removal
(reverse osmosis)

Reject to
evaporator

Permeate as treated water (process water
quality for high grade water applications)

About 50% of load reduction
wrt flow and salts

Figure 7: TADOX® Integration at Pre Biological Stage in CETP (as a concept)

10 POLICY BRIEF




Table 3 summarizes the set of challenges in ZLD implementation and how beneficial is AOP integration like TADOX® at

pre-biological stage in meeting these challenges.

Table 3: Challenges in ZLD implementation and potential benefits integration of TADOX®

Challenge

Description of the
challenge

Quantification of
the challenge

Benefits of TADOX® Integration

Category

Spatial and
Commercial
Viability

Textile factories often
lack space for ZLD, and
the land required for
expansion is costly and
scarce.

Typically, not
exceeding 300 - 400
m? area is available
with units but ZLD
units require area up
to 1200 m?

TADOX® can reduce the footprint of
ZLD systems by upto 30% by improving
the efficiency of contaminant removal,
possibly requiring less space.

Energy
Demands and
Environmental
Trade-Offs

ZLD systems are energy-
intensive, leading to
increased fossil fuel use
and potential air pollution.

3,000 to 15,000
kW daily electricity
consumption

TADOX® may lower energy consumption
by 30% by reducing the load on RO and

evaporators, which are the most energy-
intensive components.

Impact on Cost
Competitiveness

High operational costs
associated with ZLD
impact the international
competitiveness of

25-30% increase in
operational expenses

By enhancing treatment efficiency,
TADOX® could reduce operational
costs by 40%, thereby improving cost
competitiveness.

to significant carbon
emissions.

evaporators

products.
Waste ZLD processes lead to Large quantities of TADOX® can break down complex waste
Management accumulation of hazardous | mixed salts up to 30- | compounds, leading to easier and safer
Challenges waste, complicating 40 kg/m? waste management and disposal.
disposal and management.
High Carbon ZLD facilities have high 81to 10 kW/m3; upto | TADOX® could reduce the carbon
Footprint energy demands, leading | 40 kW/m? for thermal | footprint by 25 -35% minimizing

the need for thermal processes and
enhancing overall treatment efficiency.

Cost Structure of

ZLD setup is expensive

Rs. 8-9 crores per

TADOX® integration may offer a cost-

Sensitivities

operational issues, which
can cause shutdowns and
incur repair costs.

and substantial repair
costs with typical
OPEX in range of INR
225 INR/m?

ZLD Plants due to high capital and MLD capital costs effective alternative to conventional ZLD
operational expenditures. processes, potentially reducing capital
expenditures by 20%.
Operational ZLD facilities are prone to | Extended downtime | TADOX® being their robust in

nature of operation and flexibility in
implementation, could provide more
stability to ZLD operations, reducing the
likelihood of costly disruptions.

Based on the information presented in Table 1, it is evident that the implementation challenges with ZLD system in the
textile industry may be alleviated through the integration of AOP technologies like TADOX®.

INTEGRATION OF TADOX® TECHNOLOGY TO
ACHIEVE NET ZERO IN TEXTILE WASTEWATER TREATMENT: 11
POLICY RECOMMENDATIONS BASED ON PILOT STUDY IN A CETP




5. Life Cycle Assessment (LCA) and benefits of TADOX® integration in a

Textile CETP

In accordance with ISO 14040, the LCA was carried
out to understand the quantitate assessment of the
sustainability of integration of TADOX® in a Textile CETP.
This involved systematic data collection on the inputs
and outputs of the WWTP. Primary data for operational
processes were meticulously gathered, ensuring the
accuracy of energy and chemical usage, as well as direct
emissions. Secondary data, such as the background
emissions for energy production, were obtained from
the Ecoinvent database and the IPCC report, providing a
robust foundation for the subsequentimpact assessment.

5.1 Goal and Scope Definition

The study’s goal is to provide a detailed environmental
impact analysis in direct alignment with the objectives
defined by ISO 14040 and ISO 14044, focusing on a ‘gate
to gate’ approach for a functional unit of 1 m? of treated
wastewater. The scope included all relevant operational
stages, from initial wastewater receipt to final discharge

or reuse, ensuring a comprehensive assessment of the
treatment life cycle.

5.2 System Boundary

Consistent with I1SO 14044, the system boundary was
delineated to capture all significant processes within the
WWTP’s operational phase and it is demarcated in Figure
8 as under. This framework was instrumental in feeding
data into the SimaPro and OpenLCA models, facilitating
the assessment of textile wastewater treatment.

As givenin Figure 8, the flow chartin the system boundary
delineates a generic material balance framework utilized
to capture and analyse the flow of materials through
various unit processes within Effluent Treatment Plant
(ETP) scenario(s).ltclearly shows the journey of wastewater
through physicochemical processes, solid separation,
AOPs like photocatalysis, downstream filtration, and
finally, advanced treatments such as Reverse Osmosis

Direct Emissions into air
{VOCs, CO, CH,, CO,, NH,, H S etc.}

Effluent Treatment Plant
AdditiEl Influent: Processes
l.COD {Cor}5|d<.er|ng relgvant un.lts as per Treated Water
ILTN scenarios like Physicochemical process
IIl. BOD — Solid separation = AOP, Downstream
IV.TP filtration = RO/ MEE plants etc.}
7

Y
Transportation I

Electrical Energy supply from coal
based power plant through grid
Sludge/ Residue/ Spent Chemicals/
Spent Catalysts to Hazardous Waste Site

Y

Discharge of water to
surface water body
after complying with
regulatory norms

v
Reuse of
Treated Water

Figure 8: System boundary utilised for conducting the studies as per various scenario(s) using OpenLCA and SimaPro® 8.4

12 ‘ POLICY BRIEF



(RO) and Mechanical Vapor Compression Evaporation
(MEE). This sequential representation is crucial for
understanding the comprehensive treatment that
wastewater undergoes before it is deemed suitable for
reuse or discharge.Transportationis a parallel process that
accounts for the movement of materials and chemicals
necessary for the functioning of the ETP. It recognizes
the significance of logistics in the overall environmental
footprint and is an integral part of the material balance.
The terminal processes of the system boundary are the
Reuse of Treated Water and the Discharge of water to
surface water bodies after complying with regulatory
norms. The reuse path underscores the circular economy
aspect of the treatment process, reflecting the potential of
treated water in non-potable applications, which is a key